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CUSTOMER $HIP TO CUSTOMER BILL TO GRADE SHAPE/SIZE
SOPORTE LOGISTICO EN DISTRIBUC GERDAU CORSA § AP IDE CV 992/572-50 WideTlange Beam /27 X 129% /690 X 192
02 715 KME 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN
—— _ MONTERREY,NL 64200 SN LENGTH | WEIGHT HEAT / BATCH
US-ML-PETERSBURG _ Mexico CD SAHAGUMHGO 43990 40007 5160LB GR103844/06
25801 HOFHEIMER WAY Mexdco i
PETERSBURG. VA 23803 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
USA ? 272725/000140 AST2/ASTZM.O7
ASSAS9IM-TL
| CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AGIAGM-LL
{ 4500517406 1330-0000018947 02.05.2013
1 CHEMICAL COMPOSTIION
G . Mn P S St Ca Ni Cr Ma Se v Nb Al
) % % % % L3 % % [} % % % %
0.09 115 0.011 9.024 0.21 0.28 0.13 0.12 0.028 3.013 0602 0017 0.001
CHEMICAL COMPOSTTION
CE%AG
70.3
MECHANICAL PROPERTIES
YS UTs ¥S TS Gil G
KSI K&t MPa MPa Inch mm
51.5 mns3 355 485 8.000 200.0
515 0.3 355 485 B0 200.0
MECHANICAL PROPERTIES
1 Elong, YT rati
% %
2740 3.730
2710 0.73)
COMMENTS / NOTES

The above figures are certified chemicat and physical test yecords as contained in the permanent records of company. This material, inclading the billets, was melted and manufactured in
the USA. We certify that these data are correct and in compliance with specified requirements. CMTR complies with EN 10204 3.1,
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